
Approved by

All India Council for Technical Education, New Delhi (India)

Affiliated To:

Dr. A. P. J. Abdul Kalam Technical University, Lucknow (India)

Campus:

# 27, Knowledge Park-III, Greater Noida (U.P.) – 201308 (India)

Phone: 0120-2323854-58, 2322022, Email: advisor.r&d@gnindia.dronacharya.info

Corporate Office:

76P, Part-III, Sector-5, Gurgaon, 122001, Haryana (India)

Phone: 0124-2251602, 2253144, Email: info@dronacharya.info

de
si

gn
: w

w
w

.s
tu

di
o1

-in
di

a.
co

m

IJESM SIGHTINGS INTERNATIONAL JOURNAL OF

ENGINEERING
SCIENCES AND MANAGEMENT

ISSN No. 2231-3273

www.dronacharya.info

A Bi-annual Research Journal of

GREATER NOIDA, U.P., INDIA
GROUP OF INSTITUTIONS
[...]
wastes. Businesses and industries also contribute their share of used water/wastewater in addition to storm runoff burdened 

with harmful substances via run off from roads, parking lots and rooftops and this can harm our fresh water systems. Even 

though, nature has an amazing ability to cope with certain amounts of contaminants, there is a necessity to treat the billion 

gallons of wastewater and sewage generated daily by homes, industries, and business establishments before releasing it 

back to the environment (Ravi Kumar P et.al, 2010). 

Degradation of water quality is the unfavourable alteration in chemical, physical and biological characteristics of water that 

prevents domestic, commercial, industry, agricultural, and other beneficial uses of water. Sewage treatment plant is facility 

designed to receive the waste from domestic, industrial and commercial sources and to remove materials that damage water 

quality and compromise public health. Sewage is mainly composed of human fecal material, domestic wastes including 

wash-water and industrial wastes (S Ramya et.al, 2015). 

Currently, the interest in wastewater reuse in various parts of the world has promoted the development of wastewater and 

secondary effluent treatment technologies. The main purpose of wastewater treatment is to prevent pollution of the 

receiving watercourse, and to protect human health and the environment. The reuse of reclaimed wastewater is an 

international practice. Due to the more and more pronounced water deficit, the reuse of wastewater in the Middle East 

countries is part of the strategy for the conservation and development of water resources. Therefore, the investigation of the 

characteristics of the reclaimed wastewater is necessary for evaluating its suitability for reuse (Al-Zboon, Kamel et.al, 

2008). Wastewater or sewage treatment is one such alternative, wherein many processes are designed and operated in order 

to mimic the natural treatment processes to reduce pollutant load to a level that nature can handle. In this regard, a detailed 

characterization of the incoming wastewater based on the characterization a sewage treatment units were designed for 

efficient treatment of sewage generated from the girl’s hostel and to prepare a detailed quantity estimate and costing for the 

same was carried out. 

 

Unit Operations of Sewage Treatment Plant The treatment plant should be located as near to the point of disposal as 

possible. Care should be taken while locating the site that it should be on the downstream side and sufficiently away from 

water intake works (Pramod Sambhaji Patil et.al, 2016). 

 

Primary treatment systems are usually physical processes. Primary treatment alone will not produce an effluent with an 

acceptable residual organic material concentration. Almost invariably biological methods are used in the treatment systems 

to effect secondary treatment for removal of organic material. In biological treatment systems, the organic material is 

metabolized by bacteria. Depending upon the requirement for the final effluent quality, tertiary treatment methods and/or 

pathogen removal may also be included.  Today majority of wastewater treatment plants use aerobic metabolism for the 

removal of organic matter. The popularly used aerobic processes are the activated sludge process, oxidation ditch, trickling 

1. INTRODUCTION 



 

40 

filter, and aerated lagoons. Stabilization ponds use both the aerobic and anaerobic mechanisms (Kavita N Choksi et.al, 

2015). The different treatment methods used in wastewater treatment plant are classified in three different categories as:   

 

 Primary Treatment: Refers to physical unit operations.   

 Secondary Treatment: Refers to chemical and biological unit processes. 

 Tertiary Treatment: Refers to any one or combination of two or all three i.e., physical unit operations and chemical or 

biological unit processes, used after secondary treatment.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig 2.1: Aerial view of Vidya vikas Institute of Engineering and Technology. 

Vidya vikas Institute of Engineering and Technology (VVIET) is located in alanahalli midway, (12018’13.3’’N 76042’36.9” 

E) between Mysore and Malavalli, and is spread over a sprawling campus of 65 acres with academic and administrative 

buildings that are surrounded by a lush green ambience. VVIET is known for disciplined academic climate. Since its 

inception, Vidya Vikas Educational Trust has catapulted into one of the leading educational institutions ranging from 

primary schools to undergraduate and post graduate colleges covering the Arts, Commerce, Hospitality, Nursing, Social 

Work, Law, and all facets of Engineering in the districts of Mysuru. Fig 2.1 depicts the Aerial view of study area. 

 

 

3.1 Present Scenario: The UGD line of VVIET gir l’s hostel which accommodates near ly 220 students in 50 rooms 

together connected to common manhole through a series of chambers. Fig 3.1 shows the proposed site for STP which is 

located adjacent to VVIET Girl’s hostel block with an area of 60m x 60m. Block leveling for proposed STP was done using 

total station. The site of area 50m x 50m is divided into blocks at an interval of 10m and the reduced level(RL) is recorded 

along the longitudinal and cross section of the site. Fig 3.2 depicts the Contours plotted for the proposed STP site. 

 

 

 

 

 

 

 

 

 
Fig 3.1: Proposed site for STP, located adjacent to VVIET Girl’s hostel with an area of 60m x 60m.  

 

2. DESCRIPTION OF STUDY AREA 

3.  METHODS AND METHODOLOGY 



 

41 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig 3.2: Contour of the proposed site  

 

3.2 Land Survey Block leveling for proposed STP was done using total station. The site of area 50m x 50m is divided 

into blocks at an interval of 10m and the reduced level(RL) is recorded along the longitudinal and cross section of the site. 

Fig 3.2 depicts the Contours plotted for the proposed STP site. 

3.3  Collection of sample The sewage sample was collected through a Grab sampling technique, from the manhole 

located at the corner of Hostel where the sewage from all the blocks flows into the manhole in a UGD. The sample is 

collected three times (Morning, Afternoon and Evening) at the peak hours, for four consecutive days and then it is analyzed 

in laboratory for various wastewater parameters. Fig 3.3 and 3.4 depicts the sample location and sample bottle after 

collecting the sample from manhole. 

 

 

 

 

 

 

 

 

 

   Fig 3.3: Sampling location (Manhole)  Fig 3.4: Sample collected in bottle  

 

3.4 Laboratory Analysis Laboratory analysis was conducted for various wastewater parameters listed below as per  

the standard procedures. 

a. pH 

b. BOD (Biochemical Oxygen Demand) 

c. COD (Chemical Oxygen Demand) 

d. TDS (Total Dissolved Solids) 

e. Nitrates 



 

42 

f. Sulphates 

g. Turbidity 

 

 

4.1 Calculation of Quantity of sewage It is very difficult to ascertain the quantity of water required for a particular town. 

It involves the assumptions of many variable factors and foresight of the designer plays an important role in arriving at this 

quantity (K. Sesha Maheswaramma et.al, 2015). However the problem of estimating the quantity of water may be tackled 

by studying in detailed the following two factors, they are rate of demand and population.  

No of students: 220 No’s 

Per capita demand: 135 LPCD 

Percent Waste: 80% 

Quantity of rain water: 1000 LPD 

Influent BOD: 300mg/L 

Operating cycle: 2 times per day 

Total quantity of sewage: (220x135x0.8) + 1000=24760 ≈ 25000LPD OR 25KLD.  

 

4.2 Operational units Based the wastewater characteristics, treatment units were designed. Those operations used 

for the treatment of wastewater in which changes brought about by means of or through the application of physical forces 

are known as unit operations. Fig 4.1 shows the flow diagram of sewage treatment plant. 

 

 

 

 

 

 

 

 

 

 

 

Fig 4.1: Flow Diagram of Sewage Treatment Plant 

M.H. = Manhole 

1. Bar Screen 

1.1 Equalization and grit and skimming unit 

2. Modified activated sludge process 

3. Settling chamber 

4. Flash mixer and clarriflocculator 

5. Rough composite filter 

6. Disinfection unit 

7. Polishing carbon filter 

8. Sludge digester 

9. Treated water tank 

10. Sludge drying bed 

 

M1 
 

1.1 
4 2 

9 

 

GIRLS 

HOSTEL 2 2 

10 6 5 8 7 

3 

4.  DESIGN AND DETAILS OF SEWAGE TREATMENT PLANT UNIT 



 

43 

4.2.1 Bar screens The first unit operation encountered in wastewater treatment plant is screening. A screen is a 

device with openings, generally of uniform size, that is used to retain the coarse solids found in wastewater. The screening 

element may consist of parallel bars, rods or wings, grating, wire mesh, or perforated plate and the openings may be of any 

shape but generally are circular or rectangular slots. Screens have openings (spaces between the bars) of 15mm at an angle 

of angle of 45⁰ in the direction of flow. Bar screen should be either of epoxy-coated mild steel or stainless steel. Care is to 

be taken to see that there are no gaps left between the screen frame and the floor and the sides of the chamber. Provide 60 

cm wide and 80 cm deep drain section with bar screens of 2mmx4mm at 15 mm C-C at angle 450 in the direction of 

flow. Bar screen should be either of epoxy coated mild steel or stainless steel. Care is to be taken to see that there are no 

gaps left between the screen frame and the floor and the sides of the chambers the nuisance of odour coming from the 

putrefying matter. 

 

4.2.2 Equalization tank with grit cum skimming unit A grit chamber is generally not an essential unit in a typical 

residential complex. It is however mandatory unit in commercial and industrial units with a canteen on campus.  

A skimming tank is a chamber so arranged that floating matter rises and remains on the surface of the wastewater until 

removed, while the liquid flows out continuously through deep outlets or under partitions, curtain walls or deep scum 

boards. This may be accomplished in a separate tank or combined with primary sedimentation, depending on the process 

and nature of the wastewater. 

The equalization tank is the first collection tank in an STP. Its main function is to act as buffer: To collect the incoming raw 

sewage that comes at widely fluctuating rates, and pass it on to the rest of the STP at a steady (average) flow rate. 

During the peak hour sewage comes at the high rates. The equalization tank stores the sewage and lets it out during the non-

peak time when there is no/little incoming sewage. The operating cycles of the equalization tank is 2times per day. 

 

V=                                                                             3 

 

Assuming the depth of basin as 2.5 m 

 

L x B =                   =   5 m2  

 

Taking L = 3 m,                           L =  length  

L x B = 5 m2   B = breadth 

B =   =1.67m 

Provide a equalization basin of (3 x 1.67 x 2.5) m.  

0.5m = free board 

0.8m = sludge depth 

 

4.2.3 Modified ASP The aeration tank (together with the settling tank/clarifier that follows) is at the heart of the 

treatment system. The bulk of the treatment system is provided here, employing microbes/bacteria for the process. The 

main function of the aeration tank is to maintain a high population level of microbes. This mixture is called MLSS (mixed 

liquor suspended solids). The mixed liquor is passed on to the clarifier tank, where the microbes are made to settle at the 

bottom. The settled microbes are recycled back to the aeration tank. Thus they are retained for a long period within the 

system. 

Volume of ASP = V  =  

                              V =                                          = 18.75 m3 ≈ 20 m3 

Q0 = Inflow of sewage = 25 m3 

c = solids retention time = 25d 

Y =  bio kinetic constant =0.5/d 

S0=inflow BOD =300 mg/l 

Se= Outflow BOD = 30 mg/l 

X = MLSS=2000 mg/l 

Kd = Decay rate = (0.05/d)  

Let SWD = 3.0 m           



 

44 

L ×  B =      =  6.66m2 

Let us assuming L = 4 m                    

B =         =  1.67 ≈ B =  2m 

Provide (4 × 2 × 3) m for activated sludge unit. 

0.3m = free board 

 

4.2.4. Settling chamber Settling chamber is used for grit removal, particulate-matter removal in the primary settling 

basin, biological-floc removal in the activated-sludge settling basin, and chemical-floc removal when the chemical 

coagulation process is used. It is also used for solids concentration in sludge thickeners. In most cases, the primary purpose 

is to produce a clarified effluent, but it is also necessary to produce sludge with a solids concentration that can be easily 

handled and treated. In the design of sedimentation basin, considerations must be given to production of both a clarifier 

effluent and a concentrated sludge. 

Oxidized organics from ASP are settled in settling chamber. 

Surface area of ST = A s=                               = 4.16 m2 

 Q =      = =12.5 m3/cycle 

 Assume Outflow Rate =3 m/d 

Assuming square settling chamber of size 3×3m, providing a SWD of 3m with 0.3m free board  

and 0.5 m sludge depth  

In flow and out flow arrangements 

Inflow of biologically stabilized sewage is made by a rectangular chamber of c/s dimensions of 0.3m x 0.4m 

Out flow is affected by a overflow channel of c/s dimensions of 0.5 ×0 .6m 

 

4.2.5. Flash mixer with Clariflocculator Flash mixer with Clariflocculator Clariflocculator is a combination of 

flocculation and clarification in a single tank to achieve economy in construction. It has two concentric tanks where inner 

tank serves as a flocculation basin and the outer tank serves as a clarifier.  

A flash mixing unit of (0.7× 0.6 ×0.5) m provided at the inlet of clariflocculator for rapid mixing of coagulant with effluent. 

A clariflocculator of size 5m×4m is provided with 2 numbers of baffle walls for settling of flocs and side depth is 2 m, 1m 

sludge depth. An additional 1m depth for sludge is provided. Outlet arrangement consists of a overflow channel of 

dimension (0.7×0.6×0.5) m. 

 

4.2.6. Filters Filtration is one of the principal unit operation used in the treatment of potable water. It is a well-

established operation for achieving supplemental removals of suspended solids (including particulate BOD) from 

wastewater effluent of biological and chemical treatment processes. The role of filtration in the removal of effluent 

suspended solids becomes even more firmly established. 

 

4.2.7. Activated carbon filter It is light weight equipment which is aesthetic in appearance and easy to install, doesn’t 

require concrete foundation. This filter uses the adsorption action of activated carbon. Activated carbon is typically 

manufactured from coconut shell or charcoal, the “activation” process creating a highly porous material with a very large 

surface area. Organic pollutant molecules are physically adsorbed and held fast within the catacomb-like porous structure of 

the activated carbon. Granular activated carbon is typically used for this purpose. 

 

 4.2.7.1. Composite filter A rough composite filter is provided for the removal of any residual colloids from 

 clariflocculator. It is made up of locally available economic materials such as charcoal, brickbats, and pebbles. It is 

 provided with size of (2×2×2) m with free board 0.5m. 

 Filter media: 



 

45 

 1st layer = 40mm brickbats of 0.5m deep 

 2nd layer = charcoal of 1m depth 

 3rd layer = pebbles of 0.5m depth 

 

4.2.8. Disinfection chamber The various methods used for the disinfection are ozone, ultraviolet (UV) and chlorine. 

The most common method of disinfecting wastewater is by the addition of chlorine.  In most STPs, the common form of 

Chlorine used is Sodium Hypochlorite (Hypo) available commercially at 10-12 % strength, being safe, easy to handle and 

having a reasonable shelf life. For disinfection of pathogens in treated effluents bleaching powder is added in chamber of 

(3×3×3) m with a free board of 0.3m. 

 

4.2.9. Polishing carbon filter  

 It helps to remove turbidity suspended particles chlorine, organic matter, odour and colour present in the 
effluent.  

 In carbon filters adsorption process is involved.  

 

4.2.10. Sludge digester Biological treatment of wastewater per force produces excess biological solids due to the 

growth and multiplication of bacteria and other microorganisms in the system. The excess biomass thus produced needs to 

be bled out of the system, and disposed off efficiently. This is a five-step process: sludge removal, storage, conditioning, 

dewatering and disposal. Sludge is removed from the system from the sludge recirculation pipeline (through a branch). The 

sludge is in the form of thick slurry. It is taken into a sludge-holding tank, and kept under aeration (to prevent the living 

organisms from putrefying) until dewatering operations can be carried out. Before dewatering, polymer or other chemicals 

may be added for conditioning the sludge, to facilitate the process. Sludge is then dewatered in a filter press/ Sludge bag/ 

centrifuge. The sludge digester is provided with size of 2m ϕ, height of 3m and free board of .97m. 

 

4.2.11. Sludge drying bed: In order to dry the sludge obtained from various unit operations we are providing sludge 

drying bed in brick masonry(in 1:4 CM) of size (3.0 x 2.0 x 2.0) m. 

 

4.3 RCC Design The designed structural and reinforcement details are listed in the table 4.1 and 4.2 respectively.  

 

4.3.1 R.C.C design of Equalization tank 

Step 1: Tank dimensions: 

Length= 3m, 

Width= 1.67m, 

Height=2.5+0.5(free board) +0.8(sludge depth) =3.8m 

Specific weight/density of waste water =10.2KN/m3 

Using M-30 grade concrete and HYSD bars (Fe-415) 

Step 2: Permissible stress for M-30concrete and Fe – 415 steel 

 σcbc = permissible stress of concrete in bending = 10 N/mm2 

σct= permissible stress of concrete in direct compression = 1.5 N/mm2 

σst= permissible stress of steel in tension = 150 N/mm2 

Step 3:  Design constants: 

m =  modular ratio                                  = 9.33 

 = 0.3834 

j = 1-k/3 =  = 0.8721 



 

46 

Q =  0.5× j×k× σcbc = 0.5×0.8721×0.3834×10 = 1.67 kN/mm2 

Step 4: L =  3m, h = a =  3.8m, b =  1.67m 

B/a=           =0.44≈0.5 

Mx = -0.035 @ y = 0 

My = -0.029 @ y = b/2 

Horizontal moment = Myωa3= 0.029 x 10.2 x 3.83=16.23 kN-m 

Vertical moment = Mxωa3= 0.035 x 10.2 x 3.83 = 19.58kN-m 

Thickness of wall is selected based on following three criteria 

1. Thickness of wall should not be less than 150 mm 

2. Thickness = 30H + 50 = 30 x 3.8 + 50 = 164 mm 

3.  =108.27 mm 

Here we are adapting maximum of above value i.e. 164mm 

Assume cover =40mm  

Therefore, overall depth =165 + 40 (cover) = 205mm ≈ 210 mm 

Effective depth, deff = 210 – 40 = 170 mm 

Step 5: To find out the pull, 

T =                                       = 32.36 kN 

Step 6: Check for stability: 

< 1;  σcbt=2 N\mm2, σct=1.5N\mm2  for M30 concrete 

Tension is combined with horizontal moment 

Therefore here moment,   M = 0.029 x 10.2 x 3.83 = 16.23 kN-m 

 = 7.35X106 mm3 

σcbt =                                = 2.208 

σct
| =   = 0.242 

 = 1.265 > 1 

Hence unsafe 

Therefore, we need to increase thickness 

i.e.  270 mm thickness of wall and select 12mm dia bars 

deff  = 270-40-12/2 =224 mm 

 =0.74 > 1 

Hence safe, therefore we are adopting 270mm thickness of wall 

Step 7: Design of base slab, 

Ast min =0.3% of gross area = 0.003 x 1000 x 150 = 450mm2 

Assuming thickness of base slab =150 mm 

Providing =225 mm2 as main steel and distribution steel 

Select 10 mm dia bars 



 

47 

Spacing =   = 350 mm 

Provide 10 mm dia bars @ 300 mm c/c as both main and distribution steel as both top and bottom 

reinforcement. 

The further units are designed using IS 3370-1967 and IS 456 – 2000 and the procedure adopted for the 